Radiator relocation kit

CFMOTO Z8

Main parts of skid plate set
Ne 40.MP 0381

Ne | |QTY Name | View | Ne | QTY Name View
1 6 Flange 8 14 Nut M6 ]
2 1 Bracket 0 6 Nut M8 )
3 2 Clamp 10 14 Washer 6
4 3 SD 3008 | 4 Washer 8G ©
5 14 Screw M6x16 QY| 12 13 Washer 8
6 2 Screw M8x16 | QY

7 7 ScrewM8x20 | Qy)
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